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The following sample(s) and sample infor mation was/wer e submitted and identified by/on the

behalf of the client

Fro R 4 FR FE A TR
No. Finished Product Name Sample Name(s)
(@) 5F96 ALUMINUM FOIL
(@) #7 ALUMINUM CASE
() 5130 #1) LEAD  WIRE(AL WIRE)
4) 51 (CP 4% LEAD WIRE(CPWIRE)
(5 R Hfif4% PAPER
(6) ALUMINIUM ELECTROLYTIC T ELECTROLYTE
)] CAPACITORS 1 (33 5 WHITE INK
(8) S {6 3l B BLACK INK
(9) PET {645 PET BLACK PLASTIC TUBE
(10) PET ¥ # (1. £ % PET DARK BLUE PLASTIC TUBE
(11) JB % RUBBER
FE sl H Y 2015.12.02
Sample Received Date Dec. 2, 2015
FE A0 1 19 2015.12.02-2015.12.05
Testing Period Dec. 2, 2015 to Dec. 5, 2015

AL SR ey T 8 e T 45 2R
Test Requested /Test Method/Test Result(s)

Danny Liu
Technical Manager

w.cti-cert.com

E-mail: info@cti-cert.com

ICE VNN
Please refer to the following page(s).

i %
l ) rnr e
Reviewed by w
H 1
Date 2015.12.05

No. R148191745
JARBGINTE 22X 70 X8 Tl [

Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China

Complaint call; 0755-3

3681700 Complaint E-mail: complaint@cti-cert.com
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ForIEE sk AR 2 SR, 0 I SRR P AT (P), #8(Cd), Jk(Hg), 7~
(Cr(VI)), ZREZE(PBBs), £ 2Kfik(PBDES) ,
B2 — W15 (DBP, BBP, DEHP, DIBP)ZEAT Il -
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBS),
Polybrominated Diphenyl Ethers(PBDES) ,
Phthalates (DBPF, BBP, DEHP, DIBP) in the submitted sample(s).
AP Test Method
W H HNEWIRES RN
Tested Item(s) Test Method M easured Equipment(s)
£y Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
% Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
K Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
IEC 62321:2008 Ed.1 Annex B
NHE& Hexavalent Chromium (Cr(V1)) UV-Vis
IEC 62321:2008 Ed.1 Annex C
EALIS N
IEC 62321:2008 Ed.1 Annex A GC-MS
Polybrominated Biphenyls (PBBs)
Z IR R
IEC 62321:2008 Ed.1 Annex A GC-MS
Polybrominated Diphenyl Ethers (PBDES)
A8 2K — HRE Phthal ates %% EN 14372:2004(E)
GC-MS

(DBP, BBPR, DEHP, DIBP)

Refer to EN 14372:2004(E)

E-mail: info@cti-cert.com

Complaint call: 0755-

33681700
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e 4 R Test Result(s)
. £ R Result 776k H BR
WRTR H Tested | =
WEINE Tested Item(s) O 2 3 DL
% Lead (Pb) N.D. N.D. N.D. 2 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. 2 mg/kg
7K Mercury (Ho) N.D. N.D. N.D. 2 mg/kg
. B PE B B
DN
N Hexavalent Chromium (Cr(V1)) Negetive Negetive Negetive /
& 2k
MERITE Tested Item(s) @ B Result = ﬁﬁﬁfﬂm
Y Lead (Pb) N.D. N.D. 2 mg/kg
% Cadmium (Cd) N.D. N.D. 2 mg/kg
7Kk Mercury (Hg) N.D. N.D. 2 mg/kg
</ Hexavalent Chromium (Cr(vl)) |—20 1 Negative !
s N.D. 2 mglkg
& 2k
WHRTTE Tested Item(s) 5 #ik Result - ﬁﬁﬁfﬂm
Y Lead (Pb) N.D. N.D. 2 mg/kg
% Cadmium (Cd) N.D. N.D. 2 mg/kg
7k Mercury (Hg) N.D. N.D. 2 mg/kg
N Hexavalent Chromium (Cr(VI)) N.D. N.D. 2 mg/kg
g 2k
WEIE Tested Item(s) @ SR Result 9 ﬁ/ﬁﬁfﬂm
Y Lead (Pb) N.D. N.D. 2 mg/kg
% Cadmium (Cd) N.D. N.D. 2 mg/kg
7Kk Mercury (Hg) N.D. N.D. 2 mg/kg
N Hexavalent Chromium (Cr(VI)) N.D. N.D. 2 mg/kg

ti-cert.com  E-mail: info@cti-cert.c
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K45 R Test Result(s)
JRAITH Tested Item(s) 4R Result TR IR
(10) (11) MDL
it Lead (Pb) N.D. 11 mg/kg 2 mg/kg
% Cadmium (Cd) N.D. N.D. 2 mg/kg
7Kk Mercury (Hg) N.D. N.D. 2 mg/kg
% Hexavalent Chromium (Cr(V1)) N.D. N.D. 2 mg/kg
TRATLE Tested Item(s) %R Result ik
(5) ® | @ MDL
Z R Polybrominated Biphenyls(PBBs)
— ¥R Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg
T YRIBEZE Dibromobiphenyl N.D. N.D. N.D. 5 mg/kg
YR Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg
VUSRI K Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg
FIREEA Pentabromobi phenyl N.D. N.D. N.D. 5 mg/kg
7SI Hexabromobi phenyl N.D. N.D. N.D. 5 mg/kg
LIRIPK Heptabromobiphenyl N.D. N.D. N.D. 5 mg/kg
JURIE Octabromobiphenyl N.D. N.D. N.D. 5 mg/kg
JUIRIKZE Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg
TR Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg
Z ¥R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
— ¥R K1 Monobromodipheny! ether N.D. N.D. N.D. 5 mg/kg
YR 25 Dibromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
— R — K[ Tribromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
VU 2Kk Tetrabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
¥R — KM% Pentabromodi pheny! ether N.D. N.D. N.D. 5 mg/kg
75 KTk Hexabromodi pheny! ether N.D. N.D. N.D. 5 mg/kg
IR KT Heptabromodipheny! ether N.D. N.D. N.D. 5 mg/kg
J\IR K% Octabromodipheny! ether N.D. N.D. N.D. 5 mg/kg
JUIR =K1 Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
- KTk Decabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg

ww.cti-cert.com  E-mail: info@cti-cert
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K45 R Test Result(s)
JRATTH Tested Item(s) 4R Result TR R

8) | 9) MDL

Z R Polybrominated Biphenyls(PBBs)
—¥RIEK Monobromobiphenyl N.D. N.D. 5 mg/kg
“JRIEK Dibromobipheny! N.D. N.D. 5 mg/kg
= IRIBER Tribromobiphenyl N.D. N.D. 5 mg/kg
VU REK K Tetrabromobiphenyl N.D. N.D. 5 mg/kg
FIREEA Pentabromobi phenyl N.D. N.D. 5 mg/kg
7SR Hexabromobiphenyl N.D. N.D. 5 mg/kg
LRI Heptabromobiphenyl N.D. N.D. 5 mg/kg
JIRIE K Octabromobiphenyl N.D. N.D. 5 mg/kg
JLIRIEZR Nonabromobiphenyl N.D. N.D. 5 mg/kg
TR Decabromobiphenyl N.D. N.D. 5 mg/kg
Z ¥R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
— R K Monobromodipheny! ether N.D. N.D. 5 mg/kg
TR KTk Dibromodipheny! ether N.D. N.D. 5 mg/kg
— ¥R KT Tribromodi phenyl ether N.D. N.D. 5 mg/kg
PYYR — 2K Tetrabromodiphenyl ether N.D. N.D. 5 mg/kg
FIR = K75 Pentabromodiphenyl ether N.D. N.D. 5 mg/kg
7SR KTk Hexabromodi phenyl ether N.D. N.D. 5 mg/kg
¥R =K% Heptabromodi phenyl ether N.D. N.D. 5 mg/kg
J\IR— K1k Octabromodi pheny! ether N.D. N.D. 5 mg/kg
JLER — K1k Nonabromodiphenyl ether N.D. N.D. 5 mg/kg
R K[ Decabromodiphenyl ether N.D. N.D. 5 mg/kg

ww.cti-cert.com  E-mail: info@cti-cert
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K45 R Test Result(s)
JRATTH Tested Item(s) 4R Result TR R

(10) | (11) MDL

Z R Polybrominated Biphenyls(PBBs)
—¥RIEK Monobromobiphenyl N.D. N.D. 5 mg/kg
“JRIEK Dibromobipheny! N.D. N.D. 5 mg/kg
= IRIBER Tribromobiphenyl N.D. N.D. 5 mg/kg
VU REK K Tetrabromobiphenyl N.D. N.D. 5 mg/kg
FIREEA Pentabromobi phenyl N.D. N.D. 5 mg/kg
7SR Hexabromobiphenyl N.D. N.D. 5 mg/kg
LRI Heptabromobiphenyl N.D. N.D. 5 mg/kg
JIRIE K Octabromobiphenyl N.D. N.D. 5 mg/kg
JLIRIEZR Nonabromobiphenyl N.D. N.D. 5 mg/kg
TR Decabromobiphenyl N.D. N.D. 5 mg/kg
Z ¥R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
— R K Monobromodipheny! ether N.D. N.D. 5 mg/kg
TR KTk Dibromodipheny! ether N.D. N.D. 5 mg/kg
— ¥R KT Tribromodi phenyl ether N.D. N.D. 5 mg/kg
PYYR — 2K Tetrabromodiphenyl ether N.D. N.D. 5 mg/kg
FIR = K75 Pentabromodiphenyl ether N.D. N.D. 5 mg/kg
7SR KTk Hexabromodi phenyl ether N.D. N.D. 5 mg/kg
¥R =K% Heptabromodi phenyl ether N.D. N.D. 5 mg/kg
J\IR— K1k Octabromodi pheny! ether N.D. N.D. 5 mg/kg
JLER — K1k Nonabromodiphenyl ether N.D. N.D. 5 mg/kg
R K[ Decabromodiphenyl ether N.D. N.D. 5 mg/kg
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il g5 R Test Result(s)
£E 8 Result o i
WERITE Tested Item(s) ki Res ﬁﬁ%ﬁjﬁﬁ
® | ©® | @
4B — HFRHER Phthalates
AR — IR — % Dibutyl phthalate(DBP,
DEFBR=IE T i Dibutyhpithelate(DEF) ND. | N.D. | ND. 50 mg/kg
CASH#:84-74-2
A — 5T e
B8 HR T L5 S Benzylbutyl phthalate(BBP) ND | ND. | ND. 50 my/kg
CASH#:85-68-7
A — FRR(2- 4,3 O L) g
FE=FR-EGTE A ND. | ND. | N.D. 50 mg/kg
Di-2-ethylhexyl phthalate(DEHP) CAS#:117-81-7
AR FI R — 5+ ] fig Diisobutyl phthalate(DIBP)
CASHBA.60.5 N.D. | N.D. | N.D. 50 mg/kg
&k Result ¥ W
MERITEH Tested Item(s) A ﬁﬁ%ﬁjﬁﬁ
® [ o
4B — FERHER Phthalates
AR — IR — % Dibutyl phthalate(DBP,
S HIR —1E T B Dibutyl phthalate(DBP) ND. " 50 my/kg
CASH#:84-74-2
A4 — HIRR T 4L S Benzylbutyl phthal ate(BBP
SRR HIR T 35 lE Benzylbutyl phthalate(BBP) ND. ND. 50 my/kg
CASH#:85-68-7
A — I RR(2- £, O ) g
IR TR LECRE N.D. N.D. 50 mg/kg
Di-2-ethylhexyl phthalate(DEHP) CAS#:117-81-7
A 2K —FIR — 5 1T Diisobutyl phthalate(DI1BP)
CASHBA.60.5 N.D. N.D. 50 mg/kg

ww.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700
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K45 R Test Result(s)
253 Result o i

WERITH Tested Item(s) #ik Res TR R

10 | @ MDL
4B% — HFRHEE Phthalates
A% W IE T i Dibutyl phthalate(DBP
<A i IE TG Dibuty! phthal a(DBP) N.D. N.D. 50 mg/kg
CASH:84-74-2
A= R T 3515 Benzylbutyl phthalate(BBP
SRR HIR T 25K lE Benzylbutyl phthalate(BBP) ND. N 50 my/kg
CASH:85-68-7
A R (2- 2.3 TV ) I
FE=FRR-AE ) N.D. N.D. 50 mg/kg
Di-2-ethylhexyl phthalate(DEHP) CAS#:117-81-7
AR FI R 5+ ] fig Diisobutyl phthalate(DIBP)
b g0 & N.D. N.D. 50 mg/kg

TUIRAE T BRAL IR Tested Sample/Part Description

(1)  R{E$E Gray aluminumfoil

(2 RAt4E Slver-white metal

(3) RAM4E Slver-white metal

(4) WHEROAYEENSIE Metal with silvery plating
(5) K445 Beige-white paper

(6)  iEWIWk Transparent liquid

(7)  FilEE Whiteink

(8) Rfuhs: Black ink

(9) Ea¥IRIE Black plastic tube

(10) VR OYRIESS Dark blue plastic tube
(11) HEEE5R Black rubber

cert.com E-mail: info@cti-cert.com  Complaint call: 0755-

33681700
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BVE: PTG, 4, RZHERHETEEWH.
-N.D. = R (NTI7vERH )
-mg/kg = ppm = FJi5r L
SRR RN EAT AR, TR 50Cm? (A T A HCHE SR (v 1S AR R
JZ /T 0.02mg/kg

Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)
-mg/kg = ppm = parts per million
-Negative = Absence of Cr(V1), the detected Cr(V1) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.

R R Test Process
1. 45 Lead(Pb), 4% Cadmium(Cd)
Wd*ﬁjig?in %iﬁe ’ . R | ARE )
inavessa Add digestion reagent Digest the sample
FHIRAX I 511
| AR (— Bl |
Dry Ashing/ Residue
y - Alkali Fusion/ I8
M 1CP-OES LETKER <:
Analyzed by deionized water
ICP-OES i

Solution

E-mail: info@cti-cert.com Complaint call: 0755-33681700  Complaint E-mail: complaint@cti-cert.com
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2. 7k Mercury(Hg)

Bk B T e SRR LTI A S R
Weigh sample and placeit ina > Add di gesti :> Digest samplein microwave
mi crowave di gestion vessel gestion reagent digestion oven

P BBl A1 25 K 5
| mem g AR
Alkali Fusion/ Residue -
JIICP-OES | |9 ks Acid Dissolution - KLig
vaxi) (= Make up with — Filtration
Analyzed by deioni \
|CP-OES e onized water —
i
Solution
3. 73r#& Hexavalent Chromium (Cr (V1))
(1) 1EC 62321:2008 Ed. 1 Annex B
BT X i FH b 7K 28X PRI BRI i
Take a portion of — Extraction with — Filter and remove
the sample boiling water the sample
{l
il UV-Vis 5y I AR R
K—] K—] Adjust the pH value
Analyzed by UV-Vis Add test solution of the solution

E-mail: info@cti-cert.com Compiaint call: 0755-33681700
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(2) IEC 62321:2008 Ed. 1 Annex C
fo_%f%f%ﬁ’%ﬁ 5 : A \ 09Tk 3 i
?ﬁn za(r:gaiialar}l ap;(ace Add digestion solution Heat at 90-95C for 3 hours
Iy
IR IR ?%ﬁﬁgﬁé AHI, ik
. K—— AdjustthepH value {—] .
Add test solution of the solution N Cool and filter
J
AV pH B MELBETRER I UV-Vis 53 #fr
Adjust the pH value — Make up with — N
of the sol ution deionized water Analyzed by UV-Vis
4. Z¥REZE Polybrominated Biphenyls(PBBS),
Z ¥R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
FRECRER T FIATHLA AR I R
Weigh sampleand place  —) Extracted with —
itinathimble organic solvent Concentrate the extract
il GC-MS 407 FAT LA A5 28 RS e Y
— Make up with K—] Transfer theextractintoa
Analyzed by GC-MS organic solvent volumetric flask
5. 4F% — FAHE Phthalates (DBP, BBP, DEHP, DIBP)
Bl O s R ’ e
FREF i TEE T FHANIE A TR ZE T
Weigh sampleand place  —) Extracted with —
itinathimble organic solvent Concentrate the extract
] GC-MS 447 FIAT LI IE 2 BRSSO A RORLY
— Make up with K—]  Transfer theextractintoa
Analyzed by GC-MS organic solvent volumetric flask

Vbt Al ATRE.2IRA4 TN
Compiaint call: 0755-3368170C
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Jeih B A
Photo(s) of the Finished Product(s)

Hotline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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TP
Photo(s) of the sample(s)
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Hotline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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TP
Photo(s) of the sample(s)
(5) (6)

L mtl\‘\11\\m\u\\\m\\\m\\\\\\\\\\\w
At 12 13

10

SCLOTH103303

(8)
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11, 12 13 1
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SCLO1H103303

Hotline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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B B A
Photo(s) of the sample(s)
(9) (10)
::WWWWWWWWWWWWNWW ifl“wwmwwwwwwwwmmw
N“ 0 1 2 3 4 5 ] T 8 C‘n 0 1 2 3 4 5 8 T 8
SCL01H103303 SCL01H103303
(11)
|
—= @ @
e
1 2 3 4 5 6

o

CTi
SCLO1H103303

*kk ﬂi%%ﬂi *kk
*** End of Report ***

R & TEHE NS T S iRt L A o, AR RN E5 R S RE 4 BT RER CTI
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Thetest report is effective only with both signature and specialized stamp. The result(s) shown in this

report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.

00-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Cor
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